SPUNHTUN LAl

FCC RF Test Report

Report No. : FR092308B

<Antenna 3 for 3.3V>
26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain A

. Agilent 83:02:28 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o I o 5.26560600 GHz
16
dB/ > £ CF Step
Offst ‘ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.2632 MHz % dB -26.008 4B
Transmit Freq Error  -88.547 kHz
% ¢B Bandwidth 24,668 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain B

. Agilent 82:09:26 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | ! 5.26560600 GHz
18 L4 L'd
dB/ e < CF Step
Offst - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2877 MHz % dB -26.008 4B
Transmit Freq Error  -20.294 kHz
% ¢B Bandwidth 25.872 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain

A+B(A)
. Agilent 80:55:62 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log R N 5.20500600 GHz
19 <& Py
dB/ = = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.3892 MHz % dB -26.008 4B
Transmit Freq Error  -61.464 kHz
% ¢B Bandwidth 25.864 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain

A+B(B)
. Agilent 81:15:23 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log - | - 5.26560600 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
16.9677 MHz % dB -26.008 4B

Transmit Freq Error  -6.734 kHz
% ¢B Bandwidth 24,262 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain A

. Agilent 83:01:33 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.24560600 GHz
18 L4 &
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2481 MHz % dB -26.008 4B
Transmit Freq Error  -51.197 kHz
% ¢B Bandwidth 24,918 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain B

. Agilent 82:17:08 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ° 5.24560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2568 MHz % dB -26.008 4B
Transmit Freq Error  -16.516 kHz
% ¢B Bandwidth 25.373 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain

A+B(A)
. Agilent 80:54:12  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . 524500800 GHz
dB/ ¥ = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.3268 MHz % dB -26.008 4B
Transmit Freq Error  -82.283 kHz
% ¢B Bandwidth 24,983 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain

A+B(B)
. Agilent 81:16:28 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag R P 5.24500000 GHz
19 & °
dB/ 2 = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.0431 MHz % dB -26.008 4B
Transmit Freq Error  22.562 kHz
% ¢B Bandwidth 24,868 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain A

. Agilent 93:00:46 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log v " 5.26560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2302 MHz % dB -26.008 4B
Transmit Freq Error  -63.523 kHz
% ¢B Bandwidth 24,565 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain B

. Agilent 92:16:18  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log » | o 5.26560600 GHz
16
dB/ < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2587 MHz % dB -26.008 4B

Transmit Freq Error  5.723 kHz
% ¢B Bandwidth 25.537 MHz*
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Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain

A+B(A)
. Agilent 80:53:24  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log I 5.26500000 GHz
10 & %
dB/ =, = CF Step
Offst - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.3810 MHz % dB -26.008 4B
Transmit Freq Error  -188.981 kHz
% ¢B Bandwidth 24,4358 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain

A+B(B)
. Agilent 81:17:42 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log - 5.26560600 GHz
16 Y °
dB/ > < CF Step
Offst - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.80257 MHz % dB -26.008 4B
Transmit Freq Error  29.146 kHz
% ¢B Bandwidth 24,687 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

-Chain A
. Agilent 92:56:27 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log o ] o 5.26560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2821 MHz % dB -26.008 4B
Transmit Freq Error  -41.552 kHz
% ¢B Bandwidth 25.935 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain B
. Agilent 82:12:19 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log po) | " 5.26560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3400 MHz % dB -26.008 4B

Transmit Freq Error 4136 kHz
% ¢B Bandwidth 26.216 MHz*
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Report No

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain A+B(A)

- Agilent 00:56:04 Jan 28, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log PO . 5.20500008 GHz
19 & 2
dB/ CF Step
Oftst o 5 5.60000000 Mz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2849 MHz % dB -26.008 4B
Transmit Freq Error  -23.433 kHz
% ¢B Bandwidth 25.457 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain A+B(B)

. Agilent 81:13:36 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log [ 520500800 GHz
T Ld L3
dB/ s s CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2348 MHz % dB -26.008 4B
Transmit Freq Error  -6.822 kHz
% ¢B Bandwidth 25.776 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

-Chain A
. Agilent 92:58:09 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T StopFreq
Log ” ] N 5.24560600 GHz
16
dB/ € CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2935 MHz % dB -26.008 4B
Transmit Freq Error  -45.473 kHz
% ¢B Bandwidth 25,788 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain B
. Agilent 982:14:36 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log " Lo 5.24560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3173 MHz % dB -26.008 4B
Transmit Freq Error  13.345 kHz
% ¢B Bandwidth 25.745 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain A+B(A)

. Agilent 80:56:57 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log I S i 5.24500000 GHz
16 4 ©
dB/ &3 < CF Step
Offst - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3801 MHz % dB -26.008 4B
Transmit Freq Error  -181.885 Hz
% ¢B Bandwidth 25,785 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain A+B(B)

. Agilent 81:12:39 Jan 28, 2811 R |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log FURNE IO N 5.24500000 GHz
10 e 3
dB/ s < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2647 MHz % dB -26.008 4B

Transmit Freq Error  1.878 kHz
% ¢B Bandwidth 25.513 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

-Chain A
. Agilent 82:59:57 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log " | o 5.26560600 GHz
16
dB/ < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3088 MHz % dB -26.008 4B
Transmit Freq Error  -34.762 kHz
% ¢B Bandwidth 25.148 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain B
. Agilent 82:15:23  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.26560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3569 MHz % dB -26.008 4B
Transmit Freq Error  -10.378 kHz
% ¢B Bandwidth 25.668 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain A+B(A)

. Agilent 80:57:52 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log _ - 526500000 GHz
16 & 2
dB/ CF Step
Oftst F . 5.60000000 Mz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3707 MHz % dB -26.008 4B
Transmit Freq Error  -64.513 kHz
% ¢B Bandwidth 26.873 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain A+B(B)

- Agilent 01:00:50 Jan 28, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
Loock —] 5 26500800 o1
. z
Ii%g et e s
dB/ CF Step
Oftst P S 5.60000000 Mz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2445 MHz % dB -26.008 4B

Transmit Freq Error  2.443 kHz
% ¢B Bandwidth 25,5808 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A
. Agilent 83:04:53 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . ! 5.23560600 GHz
16
dB/ CF Step
Offst R 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5819 MHz % dB -26.008 4B
Transmit Freq Error  -137.883 kHz
% ¢B Bandwidth 50,168 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

-Chain B
. Agilent 82:00:13  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log | | ! ] 5.23560600 GHz
16
dB/ - € CF Step
Offst [P 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5069 MHz % dB -26.008 4B
Transmit Freq Error  -7.224 kHz
% ¢B Bandwidth 51.682 MHz*

SPORTON INTERNATIONAL INC.
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26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A+B(A)
. Agilent 80:51:63  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log " ! N 5.23560600 GHz
16
dB/ > CF Step
Offst P 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5372 MHz % dB -26.008 4B
Transmit Freq Error  -214.238 kHz
% ¢B Bandwidth 51.221 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A+B(B)
. Agilent 81:22:03 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log ! | 5.23560600 GHz
16
dB/ CF Step
Offst [ 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.2591 MHz % dB -26.008 4B
Transmit Freq Error  16.915 kHz
% ¢B Bandwidth 50,331 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

-Chain A
. Agilent 83:07:58 Jan 28, 2811 RLT |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o 527560000 GHz
16
dB/ e = CF Step
Offst [ Wl 900000008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.8343 MHz % dB -26.008 4B
Transmit Freq Error 214,438 kHz
% ¢B Bandwidth 51.528 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain B
. Agilent 82:01:18  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P Ly 527560600 GHz
16
dB/ & CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.1546 MHz % dB -26.008 4B

Transmit Freq Error  6.825 kHz
% ¢B Bandwidth 51.924 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain A+B(A)
¥ Agilent 00:52:02 Jan 20, 2011

R T |Freq/ChanneI

Ch Freq
Nccupied Bandwidth

2.23 GHz

- Center Freq
Trig Free |l ¢ 53000000 GHz

| StartFreq
5.18500000 GHz

Ref 28 dBm #Atten 30 dB
#Peak T T StopFreq
Log " ! 5.27500000 GHz
16
dB/ - CF Step
Offsr [reehi 9.00086008 MHz
21.8 Huto Man
dB

Freq Offset

Center 5.230 88 GHz

#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.6595 MHz % dB -26.008 4B
Transmit Freq Error  -161.367 kHz
% ¢B Bandwidth 52,413 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain A+B(B)
% Agilent 01:19:58 Jan 20, 2011

R |Freq/ChanneI

Center Freq

Ch Freq  5.23 GHz Trig Free || ¢ 53000000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500600 GHz
Ref 26 dBm #Atten 30 dB
#Peak T StopFreq
Log & ! N 5.27500609 GHz
1@
dB/ = = CF Step
Offst 9.00000608 MHz
21.8 Auto Man
dB
Freq Offset
Center 5.230 00 GHz Span 90 Mz || 000000000 Hz

#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
36.9288 MHz % dB -26.008 4B
Transmit Freq Error  964.176 Hz
% dB Banduidth 49.733 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

<Antenna 4 for 3.3V>

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain A

. Agilent 85:37:48  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log & o 5.26560600 GHz
16
dB/ < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.2051 MHz % dB -26.008 4B
Transmit Freq Error  -76.344 kHz
% ¢B Bandwidth 25.192 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain B

. Agilent 96:04:50 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log " 5.20560000 GHz
16 ? hd
dB/ £ CF Step
Offst v 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.3431 MHz % dB -26.008 4B
Transmit Freq Error  -57.888 kHz
% ¢B Bandwidth 25.362 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain

A+B(A)
. Agilent 85:08:28  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log — 5.26560600 GHz
16 ¢ A
dB/ = T CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.3249 MHz % dB -26.008 4B
Transmit Freq Error  -37.780 kHz
% ¢B Bandwidth 24,986 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain

A+B(B)
. Agilent 85:01:11  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.26560600 GHz
18 b4 L3
4B/ > < CF Step
Offst - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.0086 MHz % dB -26.008 4B

Transmit Freq Error  -7.637 kHz
% ¢B Bandwidth 24,671 MHz*
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SPUNHTUN LAl

FCC RF Test Report

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain A

. Agilent 85:38:26 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ! " 5.24560600 GHz
16 b4 X
dB/ < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.2528 MHz % dB -26.008 4B
Transmit Freq Error  -86.963 kHz
% ¢B Bandwidth 25.882 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain B

. Agilent 96:05:35 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ! 5.24560600 GHz
18 b4 L'
dB/ € CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2815 MHz % dB -26.008 4B
Transmit Freq Error  -57.519 kHz
% ¢B Bandwidth 25,484 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain

A+B(A)
. Agilent 85:09:15  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log 7 524500800 GHz
16 o 2
dB/ = = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.3139 MHz % dB -26.008 4B
Transmit Freq Error  -44.293 kHz
% ¢B Bandwidth 24,437 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain

A+B(B)
. Agilent 85:00:16 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log v | 5.24560600 GHz
16 hd
dB/ =¥, = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
16.9935 MHz % dB -26.008 4B
Transmit Freq Error  10.857 kHz
% ¢B Bandwidth 23.938 MHzx
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SPUNHTUN LAl

FCC RF Test Report

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain A

. Agilent 85:39:15  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log e o 5.26560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.2055 MHz % dB -26.008 4B
Transmit Freq Error  -53.644 kHz
% ¢B Bandwidth 24,834 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain B

. Agilent 96:06:21 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log » o 5.26560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.3172 MHz % dB -26.008 4B
Transmit Freq Error  -9.552 kHz
% ¢B Bandwidth 25.463 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain

A+B(A)
% Agilent B5:09:58 Jan 20, 2611

RL |Freq/ChanneI

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.26560600 GHz
16 o hd
dB/ = = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset

Center 5.248 88 GHz
#Res BH 300 kHz

#YBW 918 kHz

Span 50 Mz B.0BE0AGEE Hz
#Sweep 500 ms (1001 pts)

Occupied Bandwidth

17.3083 MHz
Transmit Freq Error  -74.870 kHz
% dB Banduidth 25.219 MHz*

Occ BH % Pwr 99.88 % Non
®x dB -26.00 dB

Signal Track
Off

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain

A+B(B)
% Agilent B4:59:27 Jan 20, 2611

RL |Freq/ChanneI

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T StopFreq
Log st 5.26560600 GHz
16 hd
dB/ = = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset

Center 5.248 88 GHz
#Res BH 300 kHz

#YBW 918 kHz

Span 50 Mz B.0BE0AGEE Hz
#Sweep 500 ms (1001 pts)

Occupied Bandwidth

17.8035 MHz
Transmit Freq Error  17.673 kHz
% dB Banduidth 23.820 MHz*

Signal Track
Occ BH % Pwr 99.88 % Non OFf]
®x dB -26.00 dB
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SPUNHTUN LAl

Report No

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

-Chain A
. Agilent 85:35:46  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak StopFreq
Log P : o 5.20500000 GHz
16
dB/ = £ CF Step
Offst [P 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3141 MHz % dB -26.008 4B
Transmit Freq Error  -17.696 kHz
% ¢B Bandwidth 25.232 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain B
. Agilent 96:03:55 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P | o 5.26560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3634 MHz % dB -26.008 4B
Transmit Freq Error  15.664 kHz
% ¢B Bandwidth 26,8938 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain A+B(A)

. Agilent 85:07:31 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | N 5.26560600 GHz
16 hd A4
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3586 MHz % dB -26.008 4B
Transmit Freq Error  -44.394 kHz
% ¢B Bandwidth 25.492 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain A+B(B)

. Agilent 85:02:01 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log > ° 5.26560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2474 MHz % dB -26.008 4B
Transmit Freq Error  -1.983 kHz
% ¢B Bandwidth 25.185 MHz*
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SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain A
. Agilent 85:34:48  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log - ° 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3114 MHz % dB -26.008 4B
Transmit Freq Error  -27.372 kHz
% ¢B Bandwidth 25.739 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain B
. Agilent 96:02:41  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P ! N 5.24560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3862 MHz % dB -26.008 4B
Transmit Freq Error  -1.455 kHz
% ¢B Bandwidth 26.191 MHz*

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : UZ7AP6

Page Number
Report Issued Date : Jan. 24, 2011
Report Version

1 117 of 368

: Rev. 02
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SPUNHTUN LAl

Report No

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain A+B(A)

. Agilent 85:06:46 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log " 5.24560600 GHz
16 L2 A
4B/ = < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3731 MHz % dB -26.008 4B
Transmit Freq Error  -64.982 kHz
% ¢B Bandwidth 25,893 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain A+B(B)

. Agilent 85:02:46  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.24560600 GHz
16 12 h ¢
dB/ I € CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2999 MHz % dB -26.008 4B
Transmit Freq Error  -2.626 kHz
% ¢B Bandwidth 25.372 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain A
. Agilent 85:33:58  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log p - 5.26560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2740 MHz % dB -26.008 4B
Transmit Freq Error 40,774 kHz
% ¢B Bandwidth 26.177 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain B
. Agilent 96:01:58 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o | o 5.26500000 GHz
16
dB/ > & CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3274 MHz % dB -26.008 4B
Transmit Freq Error  -3.399 kHz
% ¢B Bandwidth 26.282 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain A+B(A)

. Agilent 85:05:58 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.26560600 GHz
19 ird h+d
dB/ g < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3934 MHz % dB -26.008 4B
Transmit Freq Error  -65.326 kHz
% ¢B Bandwidth 26.254 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain A+B(B)

. Agilent 85:03:46 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log " | N 5.26500008 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2203 MHz % dB -26.008 4B
Transmit Freq Error  -37.729 kHz
% ¢B Bandwidth 25.414 MHz*
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FCC RF Test Report

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A
. Agilent 85:42:16  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.23500000 GHz
16
Offst | 9.60000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.7453 MHz % dB -26.008 4B
Transmit Freq Error  -208.596 kHz
% ¢B Bandwidth 56.362 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain B
. Agilent 96:08:15 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log PN s 5.23560000 GHz
16
dB/ o i CF Step
Offst 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.6426 MHz % dB -26.008 4B

Transmit Freq Error  -1.987 kHz
% ¢B Bandwidth 64,724 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A+B(A)
. Agilent 85:12:19 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . 5.23560600 GHz
16
dB/ CF Step
Offst [ 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.4133 MHz % dB -26.008 4B
Transmit Freq Error  -163.734 kHz
% ¢B Bandwidth 49,187 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A+B(B)
. Agilent 84:57:41 Jan 28, 2811 R |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.23560600 GHz
16
dB/ CF Step
Offst " 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
36.8569 MHz % dB -26.008 4B
Transmit Freq Error  699.326 Hz
% ¢B Bandwidth 50,831 MHz*
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FCC RF Test Report

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain A
% Agilent B5:48:33  Jan 20, 2611

RLT [Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Py ] > 5.27500000 GHz
16
Offst #idl| 9.00000000 MHz
21.8 Auta Man
dB
Freq Offset
B.AAAREARE Hz

Center 5,230 08 GHz Span 98 MHz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.9432 MHz % dB -26.008 4B
Transmit Freq Error  -217.862 kHz
% ¢B Bandwidth £5.008 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain B
% Agilent B6:67:29 Jan 20, 2611

RL |Freq/ChanneI

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o I o 5.27500000 GHz
16
dB/ T =3 A CF Step
Offst [ Pkl 900000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5053 MHz % dB -26.008 4B
Transmit Freq Error  -22.319 kHz
% ¢B Bandwidth 54,223 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain A+B(A)
. Agilent 85:11:13  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o I " 527560600 GHz
16
dB/ - CF Step
Offgt Rt 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.1863 MHz % dB -26.008 4B
Transmit Freq Error 200,482 kHz
% ¢B Bandwidth 50,265 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain A+B(B)
. Agilent 84:58:27 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o | N 527560600 GHz
16
dB/ = e CF Step
Offst e 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
36.9488 MHz % dB -26.008 4B
Transmit Freq Error  30.146 kHz
% ¢B Bandwidth 50,245 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

<Antenna 5 for 3.3V>

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain A

. Agilent 85:21:42  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P > 5.26560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.1964 MHz % dB -26.008 4B
Transmit Freq Error  -58.538 kHz
% ¢B Bandwidth 24,361 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain B

. Agilent 85:52:53  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log " | o 5.26560600 GHz
16
dB/ 3 & CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.2911 MHz % dB -26.008 4B

Transmit Freq Error  -5.182 kHz
% ¢B Bandwidth 24,687 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain

A+B(A)
. Agilent 84:41:32 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.26560600 GHz
19 & 3
dB/ >, = CF Step
Offst " 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2278 MHz % dB -26.008 4B
Transmit Freq Error  -61.481 kHz
% ¢B Bandwidth 24,633 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain

A+B(B)
. Agilent 84:50:58 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log -2t — 5.26560600 GHz
16
dB/ Z « CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.0060 MHz % dB -26.008 4B
Transmit Freq Error  -5.143 kHz
% ¢B Bandwidth 24,296 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain A

. Agilent 85:20:42 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log v | ° 5.24560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.2000 MHz % dB -26.008 4B
Transmit Freq Error  -66.213 kHz
% ¢B Bandwidth 23.845 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain B

# Agilent 85:50:05 Jan 26, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | ! 5.24500000 GHz
16 ¢ A4
dB/ - € CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.2985 MHz % dB -26.008 4B
Transmit Freq Error  -22.886 kHz
% ¢B Bandwidth 25.195 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain

A+B(A)
. Agilent 984:40:47  Jan 20, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log | 5.24560600 GHz
16 o %
dB/ 3 = CF Step
Offst ‘ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.3571 MHz % dB -26.008 4B
Transmit Freq Error  -95.956 kHz
% ¢B Bandwidth 25.485 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain

A+B(B)
. Agilent 84:51:55 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.24560600 GHz
19 L4 p+2
dB/ > = CF Step
Offst - 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.0336 MHz % dB -26.008 4B

Transmit Freq Error  18.835 kHz
% ¢B Bandwidth 24,463 MHz*
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SPUNHTUN LAl

FCC RF Test Report

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain A

. Agilent 85:19:52 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.26560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.2545 MHz % dB -26.008 4B
Transmit Freq Error  -85.882 kHz
% ¢B Bandwidth 24,872 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain B

. Agilent 85:49:11 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log » - 5.26560600 GHz
16
dB/ £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2891 MHz % dB -26.008 4B
Transmit Freq Error  -25.195 kHz
% ¢B Bandwidth 25.286 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No. : FR092308B

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain

A+B(A)
. Agilent 84:39:58 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.26500008 GHz
10 L ¢
4B/ > < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2844 MHz % dB -26.008 4B
Transmit Freq Error  -65.346 kHz
% ¢B Bandwidth 23.947 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain

A+B(B)
. Agilent 84:52:38  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log v g 5.26560600 GHz
16
dB/ > €« CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.8091 MHz % dB -26.008 4B

Transmit Freq Error  7.412 kHz
% ¢B Bandwidth 23,498 MHz*
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FCC RF Test Report

SPUNHTUN LAl

Report No

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain A
. Agilent 85:22:52 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P > 5.20560600 GHz
16
dB/ jid £ CF Step
Offst 7 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2864 MHz % dB -26.008 4B
Transmit Freq Error  -53.635 kHz
% ¢B Bandwidth 25.783 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain B
. Agilent 85:54:58 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ' o 5.20500000 GHz
16
dB/ E £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3905 MHz % dB -26.008 4B
Transmit Freq Error  -21.785 kHz
% ¢B Bandwidth 25.612 MHz*
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SPUNHTUN LAl

Report No

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain A+B(A)

. Agilent 84:44:38 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ” | N 5.26560600 GHz
16
dB/ < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3473 MHz % dB -26.008 4B
Transmit Freq Error  -45.878 kHz
% ¢B Bandwidth 25,438 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 36

- Chain A+B(B)

. Agilent 84:50:05 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log o — 5.26560600 GHz
16
dB/ = < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2104 MHz % dB -26.008 4B
Transmit Freq Error  -21.111 kHz
% ¢B Bandwidth 24,943 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

-Chain A
. Agilent 85:23:41  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T StopFreq
Log U, | o 5.24560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3014 MHz % dB -26.008 4B
Transmit Freq Error  -63.943 kHz
% ¢B Bandwidth 25.247 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain B
. Agilent 85:56:18  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o | o 5.24500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3949 MHz % dB -26.008 4B
Transmit Freq Error  -23.766 kHz
% ¢B Bandwidth 26,148 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain A+B(A)

. Agilent 84:45:15 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log " 5.24560600 GHz
16 b2 h¢
4B/ g < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3662 MHz % dB -26.008 4B
Transmit Freq Error  -53.145 kHz
% ¢B Bandwidth 25.481 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 44

- Chain A+B(B)

. Agilent 84:49:16  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o | o 524500008 GHz
16
dB/ 2 = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2062 MHz % dB -26.008 4B
Transmit Freq Error  -24.346 kHz
% ¢B Bandwidth 25.631 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain A
. Agilent 85:25:05 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log pumy ” 5.26560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3105 MHz % dB -26.008 4B
Transmit Freq Error  -24.328 kHz
% ¢B Bandwidth 25,298 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain B
. Agilent 85:58:32 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log v ° 5.26560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.4098 MHz % dB -26.008 4B
Transmit Freq Error  11.268 kHz
% ¢B Bandwidth 26.339 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain A+B(A)

. Agilent 84:46:20  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.26560600 GHz
19 kd k4
dB/ 7 3 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3848 MHz % dB -26.008 4B

Transmit Freq Error  -13.773 kHz
% ¢B Bandwidth 26,823 MHz*
|

26 dB & 99% Bandwidth Plot on 802.11n (BW 20MHz) Channel 48

- Chain A+B(B)

. Agilent 84:48:27 Jan 20, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o | o 5.26560600 GHz
16
dB/ = = CF Step
Offst : 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2507 MHz % dB -26.008 4B
Transmit Freq Error  -4.893 kHz
% ¢B Bandwidth 25.356 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A
. Agilent 85:17:49 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o ' > 5.23560000 GHz
16
dB/ Sal ok CF Step
Offst il 9.08000800 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.6257 MHz % dB -26.008 4B
Transmit Freq Error  -168.893 kHz
% ¢B Bandwidth £2.123 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain B
. Agilent 85:46:31 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log I > 5.23560600 GHz
16
Offst il 9.00000008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.4072 MHz % dB -26.008 4B
Transmit Freq Error  -35.250 kHz
% ¢B Bandwidth 50,294 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A+B(A)
. Agilent 84:35:58 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log " 5.23560600 GHz
16
dB/ > < CF Step
Offst [ 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.5515 MHz % dB -26.008 4B
Transmit Freq Error  -181.883 kHz
% ¢B Bandwidth 51.987 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 38

- Chain A+B(B)
. Agilent 84:54:47  Jan 28, 2811 R |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.23560600 GHz
16
4B/ > = CF Step
Offst et 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.2419 MHz % dB -26.008 4B

Transmit Freq Error 4122 kHz
% ¢B Bandwidth 51.185 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

-Chain A
. Agilent 85:18:44  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . ] > 527560600 GHz
16
Offst Sll 9.60000060 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.8312 MHz % dB -26.008 4B
Transmit Freq Error  -263.878 kHz
% ¢B Bandwidth 61.572 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain B
. Agilent 85:48:07 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log Py ] o 527560000 GHz
16
dB/ e STV O Lol I I IR NN R T T £ CF Step
Offst 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.5854 MHz % dB -26.008 4B

Transmit Freq Error  1.685 kHz
% ¢B Bandwidth £2.385 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain A+B(A)
. Agilent 84:38:23  Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log N ] " 5.27500000 GHz
16
dB/ > CF Step
Offst P 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.6243 MHz % dB -26.008 4B
Transmit Freq Error  -131.225 kHz
% ¢B Bandwidth 50,216 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (BW 40MHz) Channel 46

- Chain A+B(B)
. Agilent 84:53:47 Jan 28, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log | I 527560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
36.9693 MHz % dB -26.008 4B

Transmit Freq Error  5.121 kHz
% ¢B Bandwidth 49,802 MHz*
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power

For the band 5.15~5.25 GHz, the maximum conducted output power shall not exceed the lesser of 50
mW (17dBm) or 4 dBm + 10log B, where B is the 26 dB emissions bandwidth in MHz. If transmitting
antenna directional gain is greater than 6 dBi, the peak output power and power density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power shall not
exceed the lesser of 250 mW (24dBm) or 11 dBm + 10log B. If transmitting antenna directional gain is
greater than 6 dBi, the peak output power and power density shall be reduced by the amount in dB

that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The testing follows FCC Public Notice DA 02-2138 (Measurement Guidelines of UNII).
Method #1:
* Set span to encompass the entire emission bandwidth (EBW) of the signal.
* Set RBW =1 MHz.
» Set VBW = 3 MHz.
» Use sample detector mode
+ Use a video trigger with the trigger level set to enable triggering only on full power pulses.
Transmitter must operate at full control power for entire sweep of every sweep.
* Trace average 100 traces in power averaging mode.
» Compute power by integrating the spectrum across the 26 dB EBW of the signal.
2. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
3. The cable loss (1.8 dB) and attenuator loss (20 dB) are normalized / entered in to the Spectrum
Analyzer as an offset as below examples,
(1) For SISO mode,
<Antenna 1 for 4.5V>: For 802.11a Channel 36 Chain A, the final power in test report is
15.30 dBm which is the reading of spectrum analyzer with offseted cable loss (1.8 dB), and

attenuator loss (20 dB).
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(2) For MIMO mode, each chain was measured individually and calculated with the formula of
10*LOG (10" (chain A/10) + 107 (chain B/10)).
<Antenna 1 for 4.5V>: For 802.11a Channel 36 Chain A+B: the total final power is 14.82
dBm from the formula of 10*LOG (10" (11.27 dBm/10) + 10" (12.29 dBm/10)).
(a) Plot: Conducted Output Power on 802.11a Channel 36 - Chain A+B (A): 11.27 dBm
(b) Plot: Conducted Output Power on 802.11a Channel 36 - Chain A+B (B): 12.29 dBm.
Each plots has already offseted with cable loss (1.8 dB), and attenuator loss (20 dB).

4. When the radio transmitter enables both transmit chains, the power on each chain is reduced
below when only chain A or chain B is enabled.

5. Measure the power and record it.

3.2.4 Test Setup

=

EUT
Spectrum Analyzer Attenuator (2048}
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3.2.5 Test Result of Conducted Output Power

<Antenna 1 for 4.5V>

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

channel "TI | Rate | Setting | Measured Output Power (dBm) | - (dam) |72/
36 5180 6 145 15.30 17 Pass
44 5220 6 14.5 14.78 17 Pass
48 5240 6 14.5 14.53 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

Chane| ToMEncY | DRe | POt | e e O D) o | i Passial
36 5180 6 14.5 14.73 17 Pass
44 5220 6 14.5 14.05 17 Pass
48 5240 6 14.5 14.20 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

802.11a (Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | max. Limits Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power

36 5180 6 11.5 11.27 12.29 14.82 17 Pass
44 5220 6 11.5 11.09 11.29 14.20 17 Pass
48 5240 6 11.5 11.11 11.62 14.38 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
AJ/10) + 10" (chain B/10)).
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Test Mode : Mode 4~6 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date Power 802.11n (BW 20MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO 15 15.51 17 Pass
44 5220 MCSO | 145 14.60 17 Pass
48 5240 MCSO | 145 14.50 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date POV\_/er 802.11n (BW 20MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO0 15 15.32 17 Pass
44 5220 MCSO 15 14.82 17 Pass
48 5240 MCSO | 145 14.26 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
802.11n (BW 20MHz, Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | Max. Limits pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power
36 5180 MCS8 | 11.5 11.22 12.41 14.87 17 Pass
44 5220 MCS8 | 11.5 11.05 11.33 14.20 17 Pass
48 5240 MCS8 | 11.5 11.35 11.61 14.29 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO 14 14.76 17 Pass
46 5230 MCSO 16 16.38 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain B) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO0| 135 14.21 17 Pass
46 5230 MCSO0 16 16.41 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
802.11n (BW 40MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Max. Limits .
Channel (MH2) Rate | Setting (dBm) Pass/Fail
Chain A | Chain B 11eEY
Power
38 5190 MCS8 13 13.66 13.79 16.74 17 Pass
46 5230 MCS8 13 13.59 13.10 16.36 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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wonon can.  FCC RF Test Report Report No. : FR092308B

<Antenna 1 for 3.3V>

Test Mode : Mode 1~3 Temperature : 24~26°C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

channel "1 | Rate | Setiing | Measured Output Power (@Bm) | - (dem) | PSSPl
36 5180 6 15.5 15.40 17 Pass
44 5220 6 15 14.54 17 Pass
48 5240 6 15.5 14.79 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

channel "L | Rate | Setting | Measured Output Power (dBm) | | (dgm) | 7255/
36 5180 6 15.5 15.12 17 Pass
44 5220 6 15.5 14.61 17 Pass
48 5240 6 15.5 14.84 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

802.11a (Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | Max. Limits pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power

36 5180 6 12 11.27 12.17 14.75 17 Pass
44 5220 6 12.5 11.83 11.89 14.87 17 Pass
48 5240 6 12 11.49 11.57 14.54 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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Test Mode : Mode 4~6 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date Power 802.11n (BW 20MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO0 16 15.81 17 Pass
44 5220 MCSO0 15 14.50 17 Pass
48 5240 MCSO0 15 14.24 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date Power 802.11n (BW 20MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO0 16 15.57 17 Pass
44 5220 MCSO0| 155 14.61 17 Pass
48 5240 MCSO0 15 14.17 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 20MHz, Chain A+B)
Channel| Freduency | Date | Power Measured Output Power (dBm) | max. Limits Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power
36 5180 MCS8 12 11.30 12.22 14.79 17 Pass
44 5220 MCS8 | 125 11.93 11.85 14.90 17 Pass
48 5240 MCS8 12 11.42 11.52 14.48 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
AJ/10) + 10” (chain B/10)).
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FCC RF Test Report

Report No. : FR092308B

Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO0 14 14.24 17 Pass
46 5230 MCSO0 17 16.71 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO| 135 13.62 17 Pass
46 5230 MCSO0 17 16.92 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 40MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Mmax. Limits .
Channel . Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
38 5190 MCS8| 135 13.68 13.46 16.58 17 Pass
46 5230 MCS8| 135 13.42 12.92 16.19 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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wonon can.  FCC RF Test Report Report No. : FR092308B

<Antenna 2 for 4.5V>

Test Mode : Mode 1~3 Temperature : 24~26°C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

Chane| ToMEnY | DoE | POt |t e Chn ) o | i Passrea
36 5180 6 14.5 15.28 17 Pass
44 5220 6 14.5 14.85 17 Pass
48 5240 6 14.5 14.44 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

Channs TEMENEY | DALe | ZOE | oA oy i Passral
36 5180 6 14.5 14.81 17 Pass
44 5220 6 14.5 14.00 17 Pass
48 5240 6 14.5 14.07 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

802.11a (Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | Max. Limits pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power
36 5180 6 11.5 11.11 12.50 14.87 17 Pass
44 5220 6 11.5 11.11 11.51 14.32 17 Pass
48 5240 6 11.5 11.32 11.79 14.57 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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Test Mode : Mode 4~6 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO0 15 15.55 17 Pass
44 5220 MCSO| 145 14.74 17 Pass
48 5240 MCSO| 145 14.54 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO 15 15.27 17 Pass
44 5220 MCSO0 15 14.82 17 Pass
48 5240 MCSO| 145 14.08 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
802.11n (BW 20MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Max. Limits .
Channel : Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
36 5180 MCS8| 115 11.22 12.37 14.84 17 Pass
44 5220 MCS8| 11.5 11.07 11.48 14.29 17 Pass
48 5240 MCs8| 11.5 11.42 11.81 14.63 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).

SPORTON INTERNATIONAL INC. Page Number : 150 of 368
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPUNHITUN LAl

FCC RF Test Report

Report No. : FR092308B

Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO0 14 14.60 17 Pass
46 5230 MCSO0 16 16.45 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO| 135 14.09 17 Pass
46 5230 MCSO0 16 16.36 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 40MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Mmax. Limits .
Channel . Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
38 5190 MCS8 13 13.55 13.81 16.69 17 Pass
46 5230 MCS8 13 13.67 13.18 16.44 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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wonon can.  FCC RF Test Report Report No. : FR092308B

<Antenna 2 for 3.3V>

Test Mode : Mode 1~3 Temperature : 24~26°C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

Chane| ToMEnY | DoE | POt |t e Chn ) o | i Passrea
36 5180 6 155 15.51 17 Pass
44 5220 6 15.5 14.95 17 Pass
48 5240 6 15.5 14.81 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

Channs TEMENEY | DALe | ZOE | oA oy i Passral
36 5180 6 15 14.65 17 Pass
44 5220 6 15 14.18 17 Pass
48 5240 6 15.5 14.85 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

802.11a (Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | Max. Limits pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power
36 5180 6 12 11.18 12.14 14.70 17 Pass
44 5220 6 12 11.29 11.33 14.32 17 Pass
48 5240 6 12 11.46 11.54 14.51 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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Test Mode : Mode 4~6 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO| 15.5 15.65 17 Pass
44 5220 MCSO| 15.5 14.76 17 Pass
48 5240 MCSO| 15.5 14.78 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO| 15.5 15.11 17 Pass
44 5220 MCSO| 15.5 14.62 17 Pass
48 5240 MCSO| 155 14.71 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
802.11n (BW 20MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Max. Limits .
Channel : Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
36 5180 MCS8 12 11.21 12.19 14.74 17 Pass
44 5220 MCS8 12 11.25 11.35 14.31 17 Pass
48 5240 MCS8 12 11.39 11.51 14.46 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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FCC RF Test Report

Report No. : FR092308B

Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO| 145 14.84 17 Pass
46 5230 MCSO0 17 16.86 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO0 14 13.91 17 Pass
46 5230 MCSO| 16.5 16.30 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 40MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Mmax. Limits .
Channel . Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
38 5190 MCS8| 135 13.63 13.43 16.54 17 Pass
46 5230 MCS8 14 13.80 13.26 16.55 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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wonon can.  FCC RF Test Report Report No. : FR092308B

<Antenna 3 for 4.5V>

Test Mode : Mode 1~3 Temperature : 24~26°C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

Chane| ToMEnY | DoE | POt |t e Chn ) o | i Passrea
36 5180 6 145 15.39 17 Pass
44 5220 6 14.5 14.63 17 Pass
48 5240 6 14.5 14.44 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

Channs TEMENEY | DALe | ZOE | oA oy i Passral
36 5180 6 14.5 14.85 17 Pass
44 5220 6 14.5 14.00 17 Pass
48 5240 6 14.5 14.16 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

802.11a (Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | Max. Limits pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power
36 5180 6 11.5 11.18 12.45 14.87 17 Pass
44 5220 6 11.5 11.11 11.53 14.34 17 Pass
48 5240 6 11.5 11.28 11.68 14.49 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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wonon can.  FCC RF Test Report Report No. : FR092308B

Test Mode : Mode 4~6 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO0 15 15.57 17 Pass
44 5220 MCSO| 145 14.70 17 Pass
48 5240 MCSO| 145 14.46 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO 15 15.12 17 Pass
44 5220 MCSO0 15 14.68 17 Pass
48 5240 MCSO| 145 14.11 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
802.11n (BW 20MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Max. Limits .
Channel : Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
36 5180 MCS8| 115 11.31 12.48 14.94 17 Pass
44 5220 MCS8| 11.5 11.13 11.50 14.33 17 Pass
48 5240 MCs8| 11.5 11.40 11.68 14.55 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).

SPORTON INTERNATIONAL INC. Page Number : 156 of 368
TEL : 886-3-327-3456 Report Issued Date : Jan. 24, 2011
FAX : 886-3-328-4978 Report Version . Rev. 02

FCCID : UZ7AP6



SPUNHITUN LAl

FCC RF Test Report

Report No. : FR092308B

Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO0 14 14.77 17 Pass
46 5230 MCSO0 16 16.32 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO| 135 14.11 17 Pass
46 5230 MCSO0 16 16.17 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 40MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Mmax. Limits .
Channel . Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
38 5190 MCS8 11 11.03 11.95 14.52 17 Pass
46 5230 MCS8 13 13.52 13.18 16.36 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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wonon can.  FCC RF Test Report Report No. : FR092308B

<Antenna 3 for 3.3V>

Test Mode : Mode 1~3 Temperature : 24~26°C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

Chane| ToMEnY | DoE | POt |t e Chn ) o | i Passrea
36 5180 6 155 15.54 17 Pass
44 5220 6 15 14.49 17 Pass
48 5240 6 15 14.26 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

Channs TEMENEY | DALe | ZOE | oA oy i Passral
36 5180 6 14.5 14.14 17 Pass
44 5220 6 15.5 14.61 17 Pass
48 5240 6 15 14.24 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

802.11a (Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | Max. Limits pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power

36 5180 6 12 11.32 12.31 14.85 17 Pass
44 5220 6 12 11.35 11.34 14.36 17 Pass
48 5240 6 12 11.35 11.46 14.42 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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wonon can.  FCC RF Test Report Report No. : FR092308B

Test Mode : Mode 4~6 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO| 15.5 15.57 17 Pass
44 5220 MCSO0 15 14.38 17 Pass
48 5240 MCSO| 145 13.74 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO| 155 14.95 17 Pass
44 5220 MCSO| 15.5 14.61 17 Pass
48 5240 MCSO0 15 14.19 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 20MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Max. Limits .
Channel . Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
36 5180 MCS8| 115 10.72 11.85 14.33 17 Pass
44 5220 MCS8 12 11.19 11.28 14.25 17 Pass
48 5240 MCS8| 11.5 10.65 10.72 13.70 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
AJ/10) + 10” (chain B/10)).
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FCC RF Test Report

Report No. : FR092308B

Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO0 14 14.12 17 Pass
46 5230 MCSO| 16.5 16.07 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO| 135 13.52 17 Pass
46 5230 MCSO0 17 16.72 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 40MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Mmax. Limits .
Channel . Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
38 5190 MCS8| 135 13.61 13.61 16.62 17 Pass
46 5230 MCS8| 135 13.55 12.91 16.25 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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wonon can.  FCC RF Test Report Report No. : FR092308B

<Antenna 4 for 3.3V>

Test Mode : Mode 1~3 Temperature : 24~26°C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

Chane| ToMEnY | DoE | POt |t e Chn ) o | i Passrea
36 5180 6 155 15.51 17 Pass
44 5220 6 15 14.49 17 Pass
48 5240 6 15.5 14.79 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

Channs TEMENEY | DALe | ZOE | oA oy i Passral
36 5180 6 15.5 15.16 17 Pass
44 5220 6 15 14.15 17 Pass
48 5240 6 15.5 15.09 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

802.11a (Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | Max. Limits pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power
36 5180 6 12.5 11.92 12.63 15.3 17 Pass
44 5220 6 12.5 12.03 11.96 15.01 17 Pass
48 5240 6 12.5 11.93 12.01 14.98 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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Test Mode : Mode 4~6 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO0 17 16.85 17 Pass
44 5220 MCSO0 16 15.54 17 Pass
48 5240 MCSO0 15 14.41 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO| 16.5 16.16 17 Pass
44 5220 MCSO| 16.5 15.98 17 Pass
48 5240 MCSO| 16.5 16.05 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
802.11n (BW 20MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Max. Limits .
Channel : Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
36 5180 MCS8 14 13.81 13.77 16.80 17 Pass
44 5220 MCS8 14 13.68 13.06 16.39 17 Pass
48 5240 MCS8 14 13.25 13.18 16.23 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO| 16.5 16.68 17 Pass
46 5230 MCSO0 17 16.69 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO0 17 16.94 17 Pass
46 5230 MCSO0 17 16.77 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 40MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Mmax. Limits .
Channel . Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
38 5190 MCS8| 135 13.66 13.55 16.62 17 Pass
46 5230 MCS8 14 13.90 13.39 16.66 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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<Antenna 5 for 3.3Vv>

Test Mode : Mode 1~3 Temperature : 24~26°C

Test Engineer : |Ken Hsu Relative Humidity : |52~55%

Chane| ToMEnY | DoE | POt |t e Chn ) o | i Passrea
36 5180 6 15.5 15.33 17 Pass
44 5220 6 15 14.45 17 Pass
48 5240 6 15.5 14.79 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

Channs TEMENEY | DALe | ZOE | oA oy i Passral
36 5180 6 15.5 15.08 17 Pass
44 5220 6 15 14.06 17 Pass
48 5240 6 15.5 14.94 17 Pass

Test Mode : Mode 1~3 Temperature : 24~26C

Test Engineer : |[Ken Hsu Relative Humidity : |52~55%

802.11a (Chain A+B)
Channel| Frequency | Date | Power Measured Output Power (dBm) | Max. Limits pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B Power
36 5180 6 125 12.10 12.59 15.36 17 Pass
44 5220 6 12.5 11.99 11.83 14.92 17 Pass
48 5240 6 12.5 11.88 11.92 14.91 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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Test Mode : Mode 4~6 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO0 17 16.67 17 Pass
44 5220 MCSO0 16 15.48 17 Pass
48 5240 MCSO0 16 15.11 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 20MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
36 5180 MCSO| 16.5 16.16 17 Pass
44 5220 MCSO| 16.5 15.79 17 Pass
48 5240 MCSO| 16.5 16.06 17 Pass
Test Mode : Mode 4~6 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
802.11n (BW 20MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Max. Limits .
Channel : Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
36 5180 MCS8 14 14.00 13.70 16.86 17 Pass
44 5220 MCS8 14 13.61 13.02 16.34 17 Pass
48 5240 MCS8 14 13.32 13.15 16.25 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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Test Mode : Mode 7~8 Temperature : 24~26°C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain A) | Max. Limits Pass/Fail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO| 16.5 16.64 17 Pass
46 5230 MCSO0 17 16.78 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |[Ken Hsu Relative Humidity : |52~55%
Channel Frequency | Date | Power | 802.11n (BW 40MHz, Chain B) | Max. Limits Pass/Eail
(MHz) Rate | Setting | Measured Output Power (dBm) (dBm)
38 5190 MCSO0 17 16.83 17 Pass
46 5230 MCSO0 17 16.71 17 Pass
Test Mode : Mode 7~8 Temperature : 24~26C
Test Engineer : |Ken Hsu Relative Humidity : |52~55%
802.11n (BW 40MHz, Chain A+B)
Frequency | Date | Power | Measured Output Power (dBm) | Mmax. Limits .
Channel . Pass/Fail
(MHz) Rate | Setting : : Total (dBm)
Chain A | Chain B
Power
38 5190 MCS8| 135 13.69 13.59 16.65 17 Pass
46 5230 MCS8 14 13.99 13.27 16.66 17 Pass

Note: Each chain was measured individually and calculated with the formula of 10*LOG (10" (chain
A/10) + 10" (chain B/10)).
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<Antenna 1 for 4.5V>

Conducted Output Power on 802.11a Channel 36 - Chain A

# Agilent 21:33:27 Jan 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.18 GHz Trig Free 518606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Sarp IO S T Stop Freq
Log | ! 5.20500900 GHz
16 4
dB/ CF Step
Offst 5.00000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)

Channel Power

15.3@ dBm /24.9818 MHz

Signal Track
Off

Power Spectral Density ||[0n

-58.68 dBm/Hz

Conducted Output Power on 802.11a Channel 36 - Chain B

% Agilent 22:37:27 Jan 19, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500688 GHz
Ref 26 dBm #Atten 30 dB
#Sarmp I R Stop Freq
Log ! 5.20500609 GHz
1@
dB/ CF Step
Offst 5.00000608 MHz
21.8 Auto Man
dB
Freq Offset
Center 5.180 60 GHz Span 5@ Mz || ©-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)

Channel Power

14.73 dBm /24.4327 MHz

Signal Track
Off

Power Spectral Density ||[0n

-58.15 dBm/Hz
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Conducted Output Power on 802.11a Channel 36 - Chain A+B(A)

# Agilent 26:17:58 Jan 19, 2811 R T [Freq/Channel
|
Ch Freq 5.5 01z Trig Fres || o onter fred

Channel Power

[Averages: 168 |

StartFreq
5.15500088 GHz

Center 5.180 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1001 pts)

Ref 28 dBm #Atten 30 dB
#5amp T T Stop Freq
Log i ! 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
21.8 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Channel Power

11.27 dBm /25.4640 MHz

Power Spectral Density

-62.79 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 36 - Chain A+B(B)

# Agilent 19:46:00 Jan 19, 2011

R T |Freq/ChanneI

Ch Freq
Channel Power

2.18 GHz

Trig Free
[Averages: 168 | |

Center Freq
515000008 GHz

| StartFreq
5.15500688 GHz
Ref 26 dBm #Atten 30 dB
#3amp ] Stop Freq
Lo 5.26560600 GHz
g
1@
dB/ CF Step
Offst 5.00000608 MHz
21.8 Auto Man
dB
| Freq Offset
7.00000066 Hz

Center 5.180 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1001 pts)

Channel Power

12.29 dBm /25.8753 MHz

Power Spectral Density

-61.7@ dBm/Hz

Signal Track
On Off]
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Conducted Output Power on 802.11a Channel 44 - Chain A

. Agilent 21:34:32 Jan 19, 2811 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i T Stop Freq
Log ! ! 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

14.78 dBm /24.4811 MHz

Power Spectral Density

-58.11 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 44 - Chain B

. Agilent 22:39:09 Jan 19, 2811 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp Stop Freq
log | [ [ [7 = 5.24500000 GHz
16
dB/ CF Step
Offst [P 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

14.05 dBm /26.2214 MHz

Power Spectral Density

-60.14 dBm/Hz

Signal Track
On Off]
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Conducted Output Power on 802.11a Channel 44 - Chain A+B(A)

. Agilent 20:15:23  Jan 19, 2811 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log ' 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

11.09 dBm /25.2293 MHz

Power Spectral Density

-62.93 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 44 - Chain A+B(B)

. Agilent 19:46:51 Jan 19, 2811 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp Stop Freq
Log 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

11.29 dBm /24.7245 MHz

Power Spectral Density

-62.64 dBm/Hz

Signal Track
On Off]
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Conducted Output Power on 802.11a Channel 48 - Chain A

. Agilent 21:35:28 Jan 19, 2811 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.21500088 GHz
Ref 26 dBm #Atten 30 dB
#3amp i T Stop Freq
Log ! £.26500000 GHz
18
dB/ CF Step
Offst 5.00008000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)

Channel Power

14.53 dBm /25.3832 MHz

Power Spectral Density

-58.52 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 48 - Chain B

. Agilent 22:42:01 Jan 19, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#5amp T —T T Stop Freq
Log | | 5.26560000 GHz
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

14.20 dBm /24.8256 MHz

Power Spectral Density

-58.75 dBm/Hz

Signal Track
On Off]
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Conducted Output Power on 802.11a Channel 48 - Chain A+B(A)

# Agilent 26:14:38 Jan 19, 2811 R T [Freq/Channel
|
Ch Freq 5.4 o1z Trig Fres || c sonier fred

Channel Power

[Averages: 168 |

StartFreq
5.21500088 GHz

Center 5.248 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1001 pts)

Ref 28 dBm #Atten 30 dB
#Samp T T Stop Freq
Log f ! 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
21.8 Auto Man
dB

Freq Offset

5.00000000 Hz

Channel Power

11.11 dBm /24.8330@ MHz

Power Spectral Density

-62.86 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 48 - Chain A+B(B)

# Agilent 19:47:35 Jan 19, 2011

R T |Freq/ChanneI

Ch Freq
Channel Power

2.24 GHz

Trig Free
[Averages: 168 | |

Center Freq
5.24000000 GHz

| StartFreq
5.21500688 GHz
Ref 26 dBm #Atten 30 dB
#Samp i StopFreq
Log [ 5.26500009 GHz
10 '
dB/ CF Step
Offst ~ 5.00000608 MHz
21.8 Auto Man
dB

Freq Offset

Center 5.248 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1001 pts)

5.00000000 Hz

Channel Power

11.62 dBm /24.2562 MHz

Power Spectral Density

-62.23 dBm/Hz

Signal Track
On Off]
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Conducted Output Power on 802.11n (BW 20MHz) Channel 36 -

Chain A
- Agilent 21:38:32 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T = = i Stop Freq
Log ! | 5.20560600 GHz
16
dB/ CF Step
Offst = 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

15.51 dBm /25.89287 MHz

Power Spectral Density

-58.63 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11n (BW 20MHz) Channel 36 -

Chain B
- Agilent 22:44:41  Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Sarp I | Stop Freq
Log ! | 5.20500000 GHz
16
dB/ CF Step
Offst [PE 5.00008000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

Power Spectral Density

-58.74 dBm/Hz

Signal Track
On Off]

15.32 dBm /25.4614 MHz
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Conducted Output Power on 802.11n (BW 20MHz) Channel 36 -

Chain A+B(A)

- Agilent 20:09:43  Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i Stop Freq
Log ! ' 5.20560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

11.22 dBm /24.6803 MHz

Power Spectral Density

-62.71 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11n (BW 20MHz) Channel 36 -

Chain A+B(B)

. Agilent 20:00:22 Jan 19, 2811 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | StopFreq
Log ! ' ! 5.20560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

Power Spectral Density

-61.58 dBm/Hz

Signal Track
On Off]

12.41 dBm /25.0742 MHz
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Conducted Output Power on 802.11n (BW 20MHz) Channel 44 -

Chain A
- Agilent 21:37:21 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp | Stop Freq
log || [ | 7™ ! 5.24560600 GHz
16
dB/ CF Step
Offst [P 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
1460 dBm /25.6284 MHz -59.49 dBm/Hz

Conducted Output Power on 802.11n (BW 20MHz) Channel 44 -

Chain B
- Agilent 22:43:45 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Sarp I A - T Stop Freq
Log ! | 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.82 dBm /25.5482 MHz -59.26 dBm/Hz
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Conducted Output Power on 802.11n (BW 20MHz) Channel 44 -

Chain A+B(A)

- Agilent 20:10:50 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | Stop Freq
Log ! ! ' ! 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

11.05 dBm /24.4437 MHz

Power Spectral Density

-62.83 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11n (BW 20MHz) Channel 44 -

Chain A+B(B)

- Agilent 19:49:09 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T i Stop Freq
Log | | i ! 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

Power Spectral Density

-62.58 dBm/Hz

Signal Track
On Off]

11.33 dBm /24.5767 MHz
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Conducted Output Power on 802.11n (BW 20MHz) Channel 48 -

Chain A
- Agilent 21:36:23 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | Stop Freq
Log | ! 5.26560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

14.50 dBm /25.6683 MHz

Power Spectral Density

-58.59 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11n (BW 20MHz) Channel 48 -

Chain B
- Agilent 22:42:50 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | Stop Freq
Log | | 5.26560000 GHz
16 1
dB/ CF Step
Offst F 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

14.26 dBm /26.3155 MHz

Power Spectral Density

-58.94 dBm/Hz

Signal Track
On Off]
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Conducted Output Power on 802.11n (BW 20MHz) Channel 48 -

Chain A+B(A)

- Agilent 20:13:30 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | Stop Freq
Log ! ! 5.26560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
11.35 dBm /24.9257 MHz -62.62 dBm/Hz

Conducted Output Power on 802.11n (BW 20MHz) Channel 48 -

Chain A+B(B)

- Agilent 19:48:28 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log ! ' ' 5.26560000 GHz
16
dB/ CF Step
Offst - 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz #YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

11.61 dBm /24.4356 MHz

Signal Track
Off

Power Spectral Density ||[0n

-62.28 dBm/Hz
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Conducted Output Power on 802.11n (BW 40MHz) Channel 38 -

Chain A
- Agilent 21:39:47 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T T i Stop Freq
Log ] ' I ! 5.23560000 GHz
16
dB/ CF Step
Offst [ 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

14.76 dBm /43.7210 MHz

Power Spectral Density

Signal Track
On Off]

-62.21 dBm/Hz

Conducted Output Power on 802.11n (BW 40MHz) Channel 38 -

Chain B
- Agilent 22:36:02 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.19 GHz Trig Free 519606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp | | | | Stop Freq
Log ; ' | ! 5.23560000 GHz
16
dB/ CF Step
Offst . . 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.190 08 GHz Span 90 Mz || 000000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

Power Spectral Density

Signal Track
On Off]

-62.96 dBm/Hz

14.21 dBm /52.0185 MHz
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Conducted Output Power on 802.11n (BW 40MHz) Channel 38 -

Chain A+B(A)

- Agilent 20:95:61 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i i Stop Freq
Log | i | 5.23560600 GHz
16
dB/ CF Step
Offst 3 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
13.66 dBm /47.2499 MHz -63.09 dBm/Hz

Conducted Output Power on 802.11n (BW 40MHz) Channel 38 -

Chain A+B(B)

- Agilent 20:01:30 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log ! ! 5.23560600 GHz
16
dB/ CF Step
Offst = 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
13.79 dBm /48.0726 MHz -63.02 dBm/Hz
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Conducted Output Power on 802.11n (BW 40MHz) Channel 46 -

Chain A
- Agilent 21:40:46 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Power [Averages: 168 | |
StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log ; ! 527560000 GHz
16
dB/ CF Step
Offsr [ 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

16.38 dBm /50.74395 MHz

Power Spectral Density

-60.67 dBm/Hz

On

Signal Track
Off

Conducted Output Power on 802.11n (BW 40MHz) Channel 46 -

Chain B
- Agilent 22:34:46  Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log i ] 527560000 GHz
16
dB/ CF Step
Offst [7 il 900006008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

16.41 dBm /51.5852 MHz

Power Spectral Density

-60.72 dBm/Hz

On

Signal Track
Off
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Conducted Output Power on 802.11n (BW 40MHz) Channel 46 -

Chain A+B(A)

- Agilent 20:93:50 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Power [Averages: 168 | |
StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i Stop Freq
Log | | 527560000 GHz
16
dB/ CF Step
Offst 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz

#Res BH 1 MHz #YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

13.59 dBm /48.3538 MHz

Signal Track
On Off]

Power Spectral Density

-63.26 dBm/Hz

Conducted Output Power on 802.11n (BW 40MHz) Channel 46 -

Chain A+B(B)

- Agilent 20:02:15 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log 1 | 527560000 GHz
16
dB/ CF Step
Offst 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz

#Res BH 1 MHz #YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

13.10 dBm /48.6266 MHz

Signal Track
Off

Power Spectral Density ||[0n

-63.77 dBm/Hz
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<Antenna 1 for 3.3V>

Conducted Output Power on 802.11a Channel 36 - Chain A

- Agilent 02:21:36  Jan 28, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | Stop Freq
Log ! _! 5.20560000 GHz
16
dB/ CF Step
Offst [ 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

15.40 dBm /24.4931 MHz

Power Spectral Density

-58.49 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 36 - Chain B

% Agilent 01:44:44 Jan 20, 2011 R T [Freq/Channel
|

Ch Freq 5.8 Oz Trig Fres || o onter fred
Channel Pawer [Averages: 100 | |

Ref 28 dBm

#Atten 30 dB

StartFreq
5.15500088 GHz

#5amp

Log

Stop Freq
5.20500008 GHz

18

dB/

Dffst

21.8

dB

#Res BH 1 MHz

Center 5.180 88 GHz

#YBH 3 MHz

Span 58 MHz

#Sweep 100 ms (1001 pts)

CF Step
5.6ee06088 MHz
Auto Man

i

Freq Offset

5.00000000 Hz

Channel Power

Power Spectral Density

Signal Track
On Off]

15.12 dBm /24.8651 MHz

-58.84 dBm/Hz
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Conducted Output Power on 802.11a Channel 36 - Chain A+B(A)

- Agilent 23:47:56 Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

11.27 dBm /25.1832 MHz

Power Spectral Density

-62.74 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 36 - Chain A+B(B)

- Agilent 23:14:26  Jan 19, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i Stop Freq
Log ' 5.20560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1001 pts)

Channel Power

12.17 dBm /24.6400 MHz

Power Spectral Density

-61.75 dBm/Hz

Signal Track
On Off]
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